HKIS

A=IVRITPA)FT—=TIFYb
e

AT BT HEPIRBCKBEL TSV, RERTHERATMICBDT BHRALLEE,
AEBE, TRICSTYEMDAHIRTAIRETY .

[EELES A—)LKRIF7AVT—UF Y K
A #& EEELTT
a— F No. 70026—AS001
A—hH—-BHFE [RXF AL T RRKR—Y CBA-, 4BA-ZC33S

TUOUBA |KIAC 52—
g K 2017F 9/~

w & BHEHEFICITHKS L—2 2 FH Y 23> (70020-AS105) MBETY,

OHEAEMOENXIT 2021 £5 AREFTHOINTYT,
2021 £ 5 AUBICEFREIN-EFmADOHESICOVTIK., BELORFEFTHEEVELELLEL,

HEEAE E04521-S22031-00 2021/5/25 fEfk Ver.3-1.02 (ZEWiEE. &#) () TvF-4— IR

FC®IC
O_DEFHKS A—ILFIF7A U T—0Fy bEBBEVLEIFWVEERIIHYNESTSVET,
BT (FIEL T EMERICKEL. BTIHRTREREICRESNTVINEEFYRLICTHEALLLEZSL,
AEFERFIFZEITIANCRLT AL IZEL,
OREFARHERBEZREICEFIF TNV EE, HELPHDOALADBRPLEEERAICIHLET H-OITF O T EELZWNEE
EEFEHLTLET,
OLEHRIIE=ZFNAAGRUABEREFRMFEALIZCLICKYRZTLBZTICONTIE, BHTE-UIZOEEZZELDIRE
FTOTHLNLHITTELLIZSLY,
OAREFZEFEALTAELEBEEL. RBEIESLIUVZTNIAHETSEM. £/, BBEZFERATLHICENTELRNILIZKS
BRFICODEFELTE. —UIOHWEFWLIMRET,
OARHRF/ —TINEFHEEECEEINTEYET, / —IIEHFHUNERMG FIGEE. RERO#EE - HERUETEH
IZDOWTHREELV =L ET,
QEHHICIFAMREZ LS D2ENHY FT . M. BEMICEFHIAHROREDLEEL TS,
T - BEZDOERSA. 7 L—LAIZE—UIIGLEEA,
OAHRBFEENEMEL, BRREIZNFXAOH—ARUBEO—ETHVWEMENFET IEELHYEFTOTHLMLEHT
THRLIZELY,
OAHRIBRENTOEAEZBMICEESTEN-LDTT,
This product is designed for use in Japan only.
OAHFDUERIINERZED. ARDOHFELLLEFEZT I LAHBYET,
OAZEFIFELRCHRT I ENHBYFETDOTAARZERENESE THERIIZSLN,
@ HABROMEBRRUERED TEXESELORFTEFTFTHERLEHDE LY,
BREHRITHERE. EmE - 23— FNo. - BEFER - TODUBKEZEXEICHEA I,

1




BLIEDEFE ABREELKBREOVVALLAEDICTREOIEEEERTFLTIEE N,
AETETRENLSIHTELFEAL., BEHRUHELEE~DBRLALERLTVET,

MNEE rrexupmsste, XEEHER5TRENHHHE

oy (FREXEEREARBERSERABEIASES (AR
/NFE srmaosergesnsgs
GEAMBE . SHREWHRETHERSAMWEE (FIXE. BERARUHRED

Sx4
==

OER L A — ML HBEMADWIBRUSEE - KEKZEMLET HBIZ, ROZEEFHOTLLESLY,
NYTYDIAFRFEFDE—IFILERN L THLHERZIToOTLEEL,
ARV BENTEEF, BRLAEVWE SR ZERF>THLTLEEL,

N X
NFE
OARMTDERFHARUNRITEIIITHDLLENTLESLY,
CBRERARUSBLIECEICKY., REDBAEFNENIBNLAHY T,
s REDHEREFELESISBEANHY ET,
O E(EZWHRODFINT U VIL—LADBENIACH (FTHMNTHCLGWVEE) ICTA- TSI LEHE
FLTLESL,
s RETEIENABHYET,
O/ 1 THIZEMAALLBWVLSIZHOIREZNFTTBULTLESL,
CEBEYINTI OO VIZAYI VO UNBIET AERNAAHY FTT .
O AR LI CFRP ( REMMRIE TS RF VY ) BREEATLET,
CEBELGAOEE, SESAMHSEER. BB, EROBNABHY EFT,

OFy FOBAMBEN—YIRAMIEHELTHY FI, BMATAICER, REOENEEZHELTILESL,

@/ —TNUN—YDEBF TN LIFEA—H—RITOEBEZEEZLHRATHOIT>TLESL, EFENEFRICTAEVESEE,
A—N—ITTTEHACEELY,

OARHURDERNMIEEIZITo>TLEEY, BELEY, BV avIEERHNTLEEN, T FRROCHEEDOREICA
YEF,

Ok, T METEYGIETHRICHM T TCEED, REZUEITHGTZITS>E. AL OB LEHABELET.

OITITERERD =, —FHMICENY / —TIUNR—VIFHEXIEHRELGVESITRELTSEEWL, X, /—II)L/Iii—=Y%E
WA F5EE. MEZTRAFAEVESICENTEHRICET—F T LTS,

OZEEY 555G
- BEARFICETEAORM T ETL, BEACRACIEEZHRELTIEEN, ZREROEBR. 7 L—LAIZE—UELCEEA.
- RFYFNCTHOE BRAE - BFF - 7z —H4—HEIFE) 75T,
FREICEVR—ILFERELLTVWSEENHYES, Fzv I L. BETHNITHEEREZ LTS,
FERIIERFBTIT TS L, BHERT AT LR S0 CERY TS,
F BHTOMDEM - ARIZDOVTIEHEA—D—RITORRRBAZIR > T,

2 70026-AS001_3-1. 02



K=Y YRk
No. = TR S No. s R S
1| T7RysR 13 ALk % M6-15
#AF 1 IREET
WaIhTWET
> _\ >
IFRYIR @ ATV 2T
2 : / 14 . M6
A= Tyix
e TL—v
3| o vavik4 7 % 15 N M6
4{oasyph—z @) $80L=70 | |16] 7520+ vk @ M6
5| R—RAVE < B #56 17| ZaAvt '
Ay,
6| w—=NUE <k #48 18 hs—
1| K1 FrF— 19| ouvy
(o)
8| ZF—No.1 PO, 0| TyIiLL
9 RF—No.2 % A(vviavy—J7 &
)
10 RAAXRTF— %)/ ¢ 80 A 2| BA4597 /M L=150
11 R+ % M6-30 23| HRERBAE @ x&
12 ALk % M6-20 24

70026-AS001_3-1. 02



At A&
1. L= 00902 a L /Bt

1) NyFUDIAFREF (=) hbsyr—TILE—2F)L
#mMH LTS,

2) Ny FL—n—%EsLTLEEN, (B1)

) MET7HY FERSLTIESL, (E1) LA e ]

" "AGING SUETION

(R ARIIBFERALET)

@) YL/AERLI TSy rhDdYL/ A ENLITER
ALTCEEY, (B2) (RfFHFFy MEEFALED)
YL/AENLThoaxy8, mi—REHRIDEEH
YELA,

B) YL/IAFRNLT TSy hERALTLCESN, (B2)

6) 2t HY—hhTS5—T37v o024 —hTS5—
EERSL TS0, (R3)

) RLRESHL. QELH—hTS5—TSry kBl | A
THEEL, (B3) 02t H—hTT—
J 7?ﬁvh
® TVSUNA—TShy 2 REBSLTCESL, [
(E3) f

70026-AS001_3-1. 02



9 T7FI FEEELTUWEMERIL 2K ZFERALT [

IS

N=FRZDN—ZEELTLEEL, (M4) Fhwgs,
. ;=

1) 245y TEFERALT2 EoY—N—3XZEELTK
ZEL, (H5)

AN RT—70—KEZENALTLEEL, (1)

A ANy FIL—N—ZTD LS ICBAFFTI LS, (F1)

5 70026-AS001_3-1. 02



2. Xy bR—VERMFIT

M ABORILLESNL, A TRTF— ARRT—Z2RAT [
LTSS, (6. M7, K8)

(2) WEFw FEFERLT/IANS TRTF—ITHEY L/ A /8L
TH#EFHTFTLCESL, (®7., K8)

G-1

1. 184 FRF—
10. SAARF—
12. )L+ M6-20
13. KL+ M6-15
14 RFY5T9o%w M6
5. FL—r2vysx N6
16. 2502+ vk M6
G-1. YL/ A K/\)LT ($EIE)
G-2. YL/ A ENILTERGF b (FEIE)

[m7

70026-AS001_3-1. 02




@ AvIE2BmENL. TTRYIREITRYI RN
N—ERELTLESL,

@) TF7RYHIRIZTA Y F3EERUTHTIEEL,
(E9)

®) Jary bMIhS—FBFFTLEEL. (B9)

6) TFRYIVRAN—=IZH v arT—TEHMFITTLES
LY. (E10)

N 228 —FRc—RAOFK—RI S TETREICELTL
Ly (E11)

®) YU avATEREMFFLTLEEL. (B12)

I7RYIR

=9

A

F—7

I7RYIR
HIN—

I7HA RSS2 3284 T 2 KORISRA T &L
IFHA R (L—2oF402aY)

Ie/e

7 |
HHS 384T Yoo 3047
(L= H94H23Y)

70026-AS001_3-1. 02



Q) o aviLTI2VaA v briR—R, TFRYIZRAAN—ZRAFIFLTLESL, (K13)
(10) N7 —7 O0—FEKERF T, BEEFOUEBBROZELTLESL, (K1 3)

TRRLR
NT=7O—FKEDHR—R/N\Y FEFHHRT, TEOERICLYFOT ELEBTELHAL’HYET,
(FSAN=FNETIOTT, RYIVRALUFRABAY T ELLHREINFERALLBVNTLESL, PLEFTERY 5
BIEAZMBL THHOHTIEZS L, )
WOTEDENRT—TO—FRENEREFHIBT DHENHYET, EHFRILYT :20~3.0Nm { 0.2~0.3 kef-m})

R—RINU K #56 R—R/N2 K #48

s

P2 vl

ﬂﬁx%—///f] RI—7a—K&

ITF7HRY I RAHIN—

U /<7 — 50—tk \Wlm 13

T,

() BELZOMEARE Y23 A T, ITRYIRAAN—, R"T—70—KEEZ—KRTRIAL TS,

(12) T7HRY Y RICAT—2RZRMIFLTLESL, (K1 4)

[ 74y s =50 | [ z7#vs zma |
AT7—No. 1
RIL + M6-30 S | I7RYIR
A IF7RYIR
| [ -I |
TL—rIviv N6 252CF v kN6
RTVT Ty w6 TL—rTvix N AT —No.2

X 14

) T7RY Y REITRY I RAAN—ZEfFT, OV IM2BEHREBEAEL T LEL, (H15)

TRRLR
I7RYIVREITRYIRAN—DOAYIERPBZWNRIEITRY I ZAAN—DT I8RO0 VT ERFITTLEZEL,
(1 6)

Ay o8 IVILL

I7RY I RHIN—

|Ew 16

8 70026-AS001_3-1. 02



(14) T7RY IR TULFRMIFTLESL, (B15)

(15) BERDRIL FZE NS ARSI LTLESL, (B17)

(16) M (Ff=F v b=V ZHEIRAFF LTS,
(E18) _
HEATRNSEMAFTS SN, SOT84—9TEVY |
R—RIERT—No. TOFEBLET

ADHLavnRA TR0 avERELTCE
=L, (B18)

(18) HEIEERIL FEEALTRTF—No. 1, XF—No.2 #EHH(C
BEELTLESL, (K19)

A LY
Tightening torque
10N-m {1.02kgf-m}

A LY
Tightening torque
5.5N-m {0.56kgf-m}

19

70026-AS001_3-1. 02



(19) ¥ bNR—YBNRT A BEEFELBVKSITAHBZFRD
TLESW, HBNRE 125, R—RNAVEF - RILEZE B
BEELTLEEL, COBR—RNAY K- R)L FEfEHT 2
FRRWESIZLTLES L, (K20)

TRRLR
HBRBEL—Y 0 THI L a v DRTF—OR—RNY KE
LPBEHT. BIATI> TS,

(200 RF—No. 1 IS5 TR—H TR LY KR—REZAT YT
TEELTLEEL, ZORKR—RNENRGWVESIZLT
(g, (H20)

@YY FUDIAFREF (=) [Lr—TLE—SF L%
BT HEEL,

10 70026-AS001_3-1. 02



{38 T R DD

IO URBEIORER IO URBIEOFER

FESRIEHE wER FESRIEH wER
I T R—REDRENEE> TLVELA BEMS T 7 RNAMNE LD
NYTYDIAFRIFFIZT—TILE—ZF) BC2LIEZMMALETVRL—XIZZ VDY
NERIZRAMA TSN TNSD [E#ERAS £ A B
R—R/NNY FOEEICHEE > TS, HRICKBZ2FHFIEHEON
ALk - F v FMEOFOHBENIEE LS TA R UTREICERBIEA LD
I7RYIR-IF7RYIRDhN—0BYIE IO UHEEIEL, RIL EDBATLELD
MHEEICHE->TLDH (B ERTER D &S 1T 7SR
BT -8R MO R E FH L TULELDD

My - EE

BEITEER L TWV=E 012, BEEEET SISV T AERRET > TS,
OLZELREBIRIAN—DEETT. BIREL TS,

Q@1 —H—IZaTFNICRBEINTVHIEREUNMIFMREIKBEL TS,
OHEZDEEEIEEFHRCBES TIHIER]ICRHLE T, BIFEMREITERELTIESL,

OETH, BEF - ER - RBFOELENH --HEICIE, 21— —T a7 > TR UL TLFZEL,
OARBRZEEONDIKIEL, BT ROA—F—DI=OITHIKGRAZEEEEL L FZEL,
OARHUGMEREN BN TIRICIET, BFEMREBIERELTLESL,

OERREDN=HV IV TERFELTHEYFITA, REFOEFBAT TOREFIARGDOLEARTIENALNHY FT,

TEAMNEYESFEAENESHNESITLTLEEL,
OFEHMICAIL b - F v MEICEAOAEINGONERERL TS,
OEH - EMFTAMMAHE - ER LGS, LELIZBETSIMEIM L TIZELY,

T779—H5—EX[CDWT

AERICETLIEMEVEDLEIF. EMEEFLAFELORFTEFTEBLEHLECEEL,
REDRBNBIL. FEBELICEET L ENHYFETOTHOMLHITECEZELY,

70026-AS001_3-1. 02



5®

HAEH IVvF-Uy— IR
T418-0192 #EEET=mItL7181
http://www.hks-power.co.jp/

BMPTIEES - Sndl
Unauthorized reproduction is strictly prohibited.

12

70026-AS001_3-1. 02



HKIS

COLD AIR INTAKE KIT

Instruction Manual

NAME OF PRODUCT

Cold Air Intake Kit

PART NUMBER

70026-AS001

APPLICATION

SUZUKI SWIFT SPORT CBA-, 4BA-ZC33S

ENGINE

K14C

YEAR

2017 /9 -

REMARKS

HKS Racing Suction (70020-AS105) is required for
installing to the vehicle.

Published in May, 2021 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service opera-
tions on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are correct. Always have
access to a factory repair manual. To avoid injury, follow the safety precautions contained in the factory service manual.

e This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to avoid

any possible damage and/or accidents.

e HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.
e HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

e This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be guaranteed
if this product was installed onto other inapplicable vehicles.
e The specifications of this product are subject to be changed without notice.

e This product may have small scratches or uneven points of the carbon surface due to a manufacturing process.

e This manual is subject to be revised without notice.
e For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

70026-AS001_3-1. 02



SAFETY PRECAUTIONS

The following symbols are used in this manual to indicate danger levels to customers and workers.

A WARNING When there is a possibility of death or serious injury.

When it is assumed that workers or users will be injured (personal loss)

& CAUTION When it is expected that extended property loss will occur.
(Expansion property loss is property damage caused by the product. [For example,
vehicle damage and burnout])

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.
@ This product contains CFRP (carbon fiber reinforced plastic) products.
- Unreasonable force, impact, or high heat may cause deformation, damage, or discoloration.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may result in
product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

@ Painting CFRP parts
- Before painting, make sure to temporarily attach to the vehicle and confirm that it is installed properly.
We don't accept the return goods after painting.
- Please do the surface treatment such as degreasing, grinding and primer surfacer before coating process.
- There may be pinholes on the carbon surface. If necessary to treat, please process accordingly.
- Dry at room temperature. The maximum heat limit is 50°C /122°F except for normal drying.
- Please manufacture instruction manual in regard of paint, coating material, tools and other materials.

14 70026-AS001_3-1. 02



PARTS LIST

No. Description QT Image Remarks No. Description QT Image Remarks
1 Air Box 1 13 Bolt 3 % M6-15
Packed in the
assembled
=
2 Air Box Cover 1 @/ 14| Spring Washer | 5 @ M6
3 Suction Pipe 1 % 15 Flat Washer 8 M6
4 Joint Hose 1 @ 80mm L=70 16 Flange Nut 4 3@'/. M6
Aﬂ“"““ﬂul @
5 HoseClamp | 1 "%“ #56 17 Grommet 3 '
6| Hoseclamp [1| K Ty #48 18 Collar 3 &
Q
7 Pipe Bracket 1 s 2 19 O-ring 2 @
(o)
8 Bracket No.1 1 < 20 Emblem 1
9 Bracket No.2 1 /”Q 21| Sponge Tape 1 &
Universal ‘/ i %M _
10 Bracket 1 80mm 22 Tie Wrap 5 L=150
11 Bolt 1 M6-30 pg| Instruction
Manual
12 Bolt 1 % M6-20 24

70026-AS001_3-1. 02



INSTALLATION PROCEDURE
1. REMOVAL and REINSTALL OF RACING SUCTION

(1) Disconnect the negative terminal of the vehicle’s battery.
(2) Remove the head louver. (Dia. 1)

(3) Remove bolts and remove the factory air duct. (Dia. 1)
(4 bolts will be reused.)

(4) Remove the solenoid valve from the solenoid valve brack- =
et. (Dia. 2) (nut will be reused.)
It is not necessary to remove the connector and hoses.

(5) Remove the solenoid valve bracket. (Dia. 2)

Solenoid Valve
Bracket

(6) Remove the O2 sensor connector from the O2 sensor !
connector bracket. (Dia. 3)

(7) Remove bolt to remove the O2 sensor connector bracket. : L3ae) - i
(Dia. 3) 02 Sensor Connector
Bragket
(8) Remove 2 engine cover brackets. (Dia. 3) Engine Cover |
Bracket

16 70026-AS001_3-1. 02



(9) Secure the harness cover using 2 factory bolts fixed the
factory air duct. (Dia. 4)

‘» -~ . | Hameés Cover b~
e\ — R

Factory B

(10) Secure the O2 sensor harness. (Dia. 5)

Mk

= E: a
(11) Remove the filter assy. (Dia. 1) : : /M""

(12) Reinstall the head louver. (Dia. 1)

T
-

1
-

17 70026-AS001_3-1. 02



2. INSTALLING THE KIT

(1) Loosen the factory bolt of section A, and temporality install |~
the pipe bracket and the universal bracket.
(Dia. 6, 7 and 8)

(2) Install the factory solenoid valve to the pipe bracket using o
the factory nut. (Dia. 7, 8)

7. Pipe Bracket
10. Universal Bracket
12. Bolt M6-20
13. Bolt M6-15
14. Spring Washer M6
15. Flat Washer M6
16. Frange Nut M6
G-1. Solenoid Valve (Factory)
G-2. Solenoid Valve mounting Nut (Factory)

|Dia.7

18 70026-AS001_3-1. 02



(3) Release 2 lock parts to disassemble the air box and air
box cover.
Install 3 grommets to the air box. (Dia. 9)

(4)

Insert collars to grommets. (Dia. 9)

®)

(6) Attach the sponge tape to the air box cover. (Dia. 10)

(7) Turn the factory hose clamp of the radiator hose down-
ward. (Dia. 11)

(8) Temporality install the suction pipe. (Dia. 12)

Air Box

Dia.9

Sponge Tape

Air Box
Cover

Dia. 10

Place the air guide between the two suction pipes.

Air Guide (Racing Suction)

Ie/e

;o
Suction Pipe Suction Pipe

(Racing Suction)

70026-AS001_3-1. 02



(9) Temporality install the joint hose and air box cover to the suction pipe. (Dia. 13)
(10) Install the filter assy and roughly position the kit parts. (Dia. 13)

ADVICE:

Use of proper tools can help avoid over-tightening of the hose clamps. Screw drivers are recommended. Do not use boxed
wrenches since they tend to tighten with more force. If over-tightened, the filter assy may bend or become damaged.
(Tightening torque: 2.0~3.0 N-m {0.2~0.3 kgf-m})

Hose Clamp #56 Hose Clamp #48

Suction Pipe

Universal Bracket/F Filter Assy

Air Box Cover

(11) When the rough position is decided, remove the suction pipe, air box cover, and filter assy together.

(12) Install 2 brackets to the air box. (Dia. 14)

[ OUTSIDE of the air box | || [ INSIDE of the air box

Bracket No.1

Bolt M6-30 Bracket | — Air Box
Air Box

1 i
l

Flat Washer M6 Frange NutM6
Bracket No.2

Spring Washer M6 Flat Washer M6

Dia. 14

(13) Assemble the air box and the air box cover and secure 2 lock parts. (Dia. 15)

ADVICE:
If the lock on the air box and the air box cover is loose, attach an O-ring to the hook on the air box cover. (Dia. 16)

Lock Part Emblem
\

Lock Part Air Box Cover
Dia. 15 Dia. 16

20 70026-AS001_3-1. 02



(14) Attach the emblem to the air box. (Dia. 15)

(15) Temporarily remove the bolt from Section B. (Dia. 17)

(16) Temporarily install the kit parts. (Dia. 18) >
Install from the front side of the vehicle. Pass the radiator |
sub tank hose under the bracket No.1.

(17) Connect the suction pipe with the racing suction. (Dia. 18)

— —
- Try
Py e TH

= Bracket No. ._ ,

(18) Secure brackets to the vehicle using factory bolts.
(Dia. 19)

A RLY fEAF LY
Tightening torque Tightening torque
10N-m {1.02kgf-m} 5.5N-m {0.56kgf-m}

Dia. 19

21 70026-AS001_3-1. 02



(19) Position the assembly to the vehicle, avoiding unnecessary
contact with other parts of the vehicle. Once the position is &
determined, secure the assembly to the vehicle using the [
supplied hose clamps and bolts. Do not over-tighten the
hose clamps and bolts. (Dia. 20)

ADVICE: :
To adjust the position, loosen the racing suction brackets, hose [g
clamps, etc., and then perform the entire adjustment.

(20) Secure the radiator sub tank hose to the bracket No.1
with tie wrap. (Dia. 21)
Make sure not to collapse hose.

# Radiator Sub Tank
__Hose

(21) Reconnect the negative terminal to the vehicle’s battery.

22 70026-AS001_3-1. 02



CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
e Make sure all pipes and hoses are routed and connected correctly.
o Make sure all hose clamps are tightened.
e Make sure the negative cable terminal is securely attached to the battery.
e Make sure all bolts and nuts are tightened.
o Make sure 2 lock parts of the air box/air box cover are securely locked.
e Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure air is not leaking.
e Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
e Make sure the installed parts are not hitting each other.
e Make sure there are no issues idling.
e Make sure there are no loose parts after the engine is stopped.

MAINTENANCE
Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
Maintenance is the responsibility of the driver/owner.
- If work needs to be performed outside the scope of this manual, consult a professional.
- If the vehicle becomes damaged, have the repairs performed by a professional.
- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever sold, please give this Instruction Manual to the new owner.
- When removing this product from the vehicle, please consult a professional.

- Although clear paint is applied for product protection, storage under direct sunlight for a long time may accelerate deteriora-
tion of this product.
Avoid direct sunlight as much as possible.

- Regularly check for loose bolts and nuts and overall integrity of the product.

- If this product is damaged or deformed due to an accident or contact, repair or remove it immediately.

23 70026-AS001_3-1. 02



HKS Co.,Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

http://www.hks-power.co.jp/en/

BMUTIEES - Sndl
Unauthorized reproduction is strictly prohibited.

24

70026-AS001_3-1. 02



